

**BITUMINOUS MATERIALS TEST REPORT**  
**Determination of Binder Content & Aggregate Grading**

Client:		Report No:	
Scheme:		Lab Ref:	
Sample Location:		Client Ref.:	
Chainage :	to	Date:	
Sampled by:		Ticket No.	
Type of Material:		Plant:	
Supplier:		Sampling Cert.:	
Specification:		Date Reported:	02/11/2009
Date Sample Received:			
Date Sample Tested:			
Bulk Sample Wt (kg):			
Binder Type:			

Binder Content (as found)		Specification (%)
Binder Content (corrected)		-

Grading BS Sieve	% Passing	Specification Table

Type of Aggregate:

Remarks:

Certified that the laboratory testing was carried out in accordance with BS 598:Part 102:1989, Test 4.2

Signed \_\_\_\_\_

**BITUMINOUS MATERIALS TEST REPORT**  
**Determination of Binder Content & Aggregate Grading**

Client: \_\_\_\_\_ Report No: \_\_\_\_\_  
Scheme: \_\_\_\_\_ Lab Ref: \_\_\_\_\_  
Sample Location: \_\_\_\_\_ Client Ref.: \_\_\_\_\_  
Chainage : \_\_\_\_\_ to \_\_\_\_\_  
Sampled by: \_\_\_\_\_ Date: \_\_\_\_\_  
Type of Material: \_\_\_\_\_  
Supplier: \_\_\_\_\_ Plant: \_\_\_\_\_ Ticket No. \_\_\_\_\_  
Specification: \_\_\_\_\_  
Date Sample Received: \_\_\_\_\_ Sampling Cert.: \_\_\_\_\_  
Date Sample Tested: \_\_\_\_\_ Date Reported: 02/11/2009  
Bulk Sample Wt (kg): \_\_\_\_\_  
Binder Type: \_\_\_\_\_

Binder Content (as found)		Specification (%)
Binder Content (corrected)		-

Certified that the laboratory testing was carried out in accordance with BS 598:Part 102:1989, Test 4.2

Signed \_\_\_\_\_